
 

 

 
 

 

Dairy Australia 
Anaerobic Digestion as a Treatment and Energy Recovery 

Technology for Dairy Processing Waste Streams 
Report 

 
June 2017 



 

GHD | Report for Dairy Australia - Anaerobic Digestion as a Treatment and Energy Recovery Technology for Dairy 

Processing  Waste Streams, 31/34091 | i 

Executive Summary 
Anaerobic digestion is a key treatment method for high strength wastes and presents an 

opportunity to generate a useful by-product (biogas), providing the potential for waste to energy. 

This report provides information on anaerobic digestion technologies for engineering and 

technical staff at dairy processing plants who wish to conduct an initial feasibility of anaerobic 
[...]
hydrogen sulphide concentration of <1500-2,000 ppm, do not require hydrogen sulphide 

removal before use (based on supplier specifications). 



 

42 | GHD | Report for Dairy Australia - Anaerobic Digestion as a Treatment and Energy Recovery Technology for Dairy 

Processing  Waste Streams, 31/34091  

7.3.3 Internal Combustion (IC) Engines  

Biogas fuel for IC engines may be used to generate electricity, and is a long established and 

extremely reliable technology. The engines for biogas applications are generally 25-30% 

efficiency in converting fuel into electrical energy. The IC engines are modular in nature and 

provides flexibility for incremental expansion.  

IC engines usually require attention from trained personnel to ensure continued efficient 

operation and they have relatively high maintenance costs due to more frequent regular 

maintenance.  

Newer gas engines have higher conversion to electricity up to 40%, but do require stricter gas 

quality with H2S < 150ppm. 

7.3.4 Cogeneration (IC Engine Generator with Waste Heat Recovery) 

Cogeneration (and often termed combined heat and power (CHP)) is similar to IC engines with 

the added ability to produce useful heat from the engine cooling system and the engine exhaust 

heat recovery system. IC engine generators, as stated, operate around 25-30% efficiency in 

converting fuel into electrical energy, but cogeneration can convert about 40% of the fuel energy 

to heat, meaning the overall efficiency is around 60 to 70%. 

The significant increase in overall efficiency as a result of recovery and reuse of the waste heat 

from the engines reduces the volume of biogas that would be required for other heating 

processes.  

The drawback is the cogeneration has relatively higher initial capital cost and operation and 

maintenance (O&M) costs than the engines without heat recovery. In many cases, it may be 

offset by higher energy conversion efficiency. 

7.3.5 Micro-Turbines 

Microturbines are a new type of combustion turbine being used for stationary energy generation 

applications. They are small combustion turbines, approximately the size of a refrigerator and 

can be located on sites with space limitations for power production.  

Microturbines comprise a compressor, combustor, turbine, alternator, recuperator, and 

generator. Conversion to electricity is typically only 25%. Waste heat recovery can be used in 

cogeneration to achieve energy efficiency levels greater than 80%. These small power plants 

generally operate on low-CV fuels such as landfill gas and biogas. However, long term reliability 

and operating costs of micro-turbines have yet to be confirmed. Also microturbines are sensitive 

to siloxane contamination, and biogas supplied to microturbines is generally expected to require 

more gas conditioning than IC engines.  As a general rule risk of high siloxane concentrations in 

the dairy industry is considered low. 

 



 

GHD | Report for Dairy Australia - Anaerobic Digestion as a Treatment and Energy Recovery Technology for Dairy Processing  Waste Streams, 31/34091 | 43 

7.4 Summary of Comparison of Biogas Usage / Applications 

Table 22 Comparison of Biogas Conversion Systems 

Parameter Unit 

Flare 

Direct Combustion / 

Boiler IC Engine Driven 

Generators 

Cogeneration (IC 

engine with waste 

heat recovery) 

Micro-turbine 

Process 

Ability to generate 

electricity 

      

Ability to generate heat       

Efficiency % 
Closed loop 98-

99.9% Open loop 90-

95% 

75 – 85% 
25 – 30% (electrical) 

35-40% (electrical – 

new gas engines) 

28 – 30% (electrical) 

30 – 50% (thermal) 

35 - 40% (electrical – 

new gas engines) 

28 – 30% (electrical) 

40 – 60% (thermal) 

Preferred capacity kWe Depends on gas yield Depends on gas yield 5 – 7,000 5 – 7,000 25 - 500 

Well established and 

widely used 
        

Low noise pollution       

Biogas Conditioning Requirements 

Biogas CH4 conc % >50 >50 >50 >60 >55 

Max allowable biogas 

H2S concentration 

mg/L <1,000 <1,000 <250 

<150 (new gas 

engines) 

<250 

<150 (new gas 

engines) 

<1,000 

Max allowable moisture 

range 

%RH Free water removal Free water removal 
<25 - 50 <50 - 80 

<55 

Max allowable siloxanes mg/L   <2 <2 <0.0005 



 

44 | GHD | Report for Dairy Australia - Anaerobic Digestion as a Treatment and Energy Recovery Technology for Dairy Processing  Waste Streams, 31/34091  

Parameter Unit 

Flare 

Direct Combustion / 

Boiler IC Engine Driven 

Generators 

Cogeneration (IC 

engine with waste 

heat recovery) 

Micro-turbine 

Operation / Maintenance 

Simple to operate / 

requires less operator 

attention 

      

Quick start up       

Cost  

Capital cost  Low Low Medium  High High 

Operating cost  Low 
Low High  High Medium 

Others 

Footprint m2/kWe Low 

0.01 

Low 

0.01 

Medium  

0.017 

Medium 

0.023 

Medium 

0.026 

Notes  

 

Consistent biogas 

generation required 

to continuously feed 

boiler 

Modular and easy to 

expand with 

increasing capacity 
 

 



 

GHD | Report for Dairy Australia - Anaerobic Digestion as a Treatment and Energy Recovery Technology for Dairy 

Processing  Waste Streams, 31/34091 | 45 

7.5 Summary of Design Criteria 

The biogas conditioning requirements are largely dependent on the conversion technology and 

manufacturer’s warranty stipulation. It is therefore recommended that the biogas composition is 

clearly understood in order to allow for design of biogas conditioning equipment. Without these 

bases, it would be impossible to successfully eradicate typical pitfalls and malfunctions, such as 

material corrosion or engine failure. 

The impact of maintenance is often costlier and time consuming as opposed to a thorough 

investigation and engineering upfront. 

It is also common to incorporate a flare along with generators for emergency flaring while 

preventing damage of asset (i.e. cover rupture). 

7.6 Cost Estimates 

Capital and operational costs for biogas conversion technology are dependent on a range of 

factors and are often difficult to predict. To enable a basis for comparison of the different 

technologies, several assumptions have been made. The assumptions include: 

Table 23 Assumptions for Biogas Conversion Cost Estimate 

Component Unit Flare / 
Boiler 

IC Engines Co-
Generation 

Micro-
Turbines 

Operating hours hours 6,240 (24 hours, 5 days over 52 weeks) 

Average inflow COD mg/L 3,000 

Biogas production m3/kg COD 0.35 

Electrical efficiency % - 28% 29% 29% 

Thermal efficiency % 80% - 40% 40% 

Contingency  % 20% 20% 20% 20% 

Similarly, to the CAL cost estimate, the range of costs provided are categorised under four 

different plant capacities. The costs presented are indicative only and serve to provide a general 

overview of the total expenditure. 

Table 24 Biogas Conversion Cost Estimates 

Parameter Unit Small 
Plant 

Low-
Medium 

Plant 

High-
Medium 

Plant 

Large 
Plant 

Nominal wastewater flow m3/d 500 1,500 4,000 7,000 

Biogas flow m3/d 500 1,500 4,200 7,300 
Biogas input GJ/day 3,200 9,400 26,300 45,600 
Flare / Boiler 

Estimated thermal output MWh/y  800   2,100   5,900   10,200  
Average electrical output MW-e  0.13   0.34   0.95   1.63  

Installed size  MW  0.20   0.50   1.20   2.00  
CAPEX $  7,000   17,000   48,000   82,000  

OPEX $/year  1,000   2,000   3,000   6,000  
IC Engines 

Estimated electricity output MWh/y  300   800   2,100   3,600  
Average electrical output MW-e  0.05   0.13   0.34   0.58  
Installed size  MW  0.10   0.20   0.50   0.70  

CAPEX $  55,000   145,000   379,000   650,000  
OPEX $/year  5,000   12,000   32,000   54,000  
Co-Generation 



 

46 | GHD | Report for Dairy Australia - Anaerobic Digestion as a Treatment and Energy Recovery Technology for Dairy 

Processing  Waste Streams, 31/34091  

Parameter Unit Small 
Plant 

Low-
Medium 

Plant 

High-
Medium 

Plant 

Large 
Plant 

Estimated electricity output MWh/y  300   800   2,200   3,700  

Average electrical output MW-e  0.05   0.13   0.35   0.59  
Installed size  MW-e  0.10   0.20   0.50   0.80  
Estimated thermal output MWh/y  1,000   2,000   3,000   6,000  

Average thermal output MW-th  0.16   0.32   0.48   0.96  
Installed size  MW-th  0.20   0.40   0.60   1.20  

CAPEX $  77,000   206,000   565,000   949,000  
OPEX $/year  6,000   16,000   44,000   74,000  
Micro-Turbines 

Estimated electricity output MWh/y  300   800   2,200   3,700  
Average electrical output MW-e  0.05   0.13   0.35   0.59  

Installed size  MW-e  0.10   0.20   0.40   0.60  
Estimated thermal output MWh/y  400   1,100   3,000   5,100  

Average thermal output MW-th  0.06   0.18   0.48   0.82  
Installed size  MW-th  0.10   0.30   0.60   1.00  
CAPEX $  83,000   222,000   609,000  1,023,000  

OPEX $/year  3,000   8,000   22,000   37,000  

Based on the assessment above, it can be concluded that the capital and operating cost per kW 

facility as below: 

Table 25 Biogas Conversion Cost per kW Facility 

Component Unit Flare / Boiler IC Engines Co-
Generation 

Micro-
Turbines 

CAPEX $/kW 50 1,125 1,600 1,725 

OPEX $/kWh 0.0005 0.015 0.02 0.01 

  



 

GHD | Report for Dairy Australia - Anaerobic Digestion as a Treatment and Energy Recovery Technology for Dairy 

Processing  Waste Streams, 31/34091 | 47 

8. Case Study: Goulburn Valley Water’s 
Tatura WWTP (and CAL) 
This section provides an overview of Goulburn Valley Water’s Tatura wastewater treatment 

plant design and biogas generation, performance metrics of the plant, success factors and 

lessons learnt for the wider audience, but especially those considering introduction of a CAL. 

8.1 Description of System 

Tatura Milk Industries (TMI) is located in Goulburn Valley in northern Victoria and has been 

manufacturing dairy products since 1907. The facility produces a combined 80,000 annual 

tonnes of dairy products, including cream cheese, nutritional powders, lifestage powders, milk 

and milk products and milk powders. 

The Tatura manufacturing plant typically produces a daily wastewater flow of 4 ML/d, with 

instantaneous flows ranging from zero to 300 kL/hr (peak). Pre-treatment of the waste includes 

screening (coarse solids), flow equalisation in storage tanks and neutralisation. There is no 

provision for FOG removal. 

Neutralisation of pH waste is either performed by mixing high pH and low pH waste, thereby 

minimising use of chemicals. If required, sodium hydroxide and CO2 are used for pH 

adjustment. As a final pre-treatment step, waste stream is cooled from 42C to approximately 

38C. The warm waste water is discharged to sewer where it mixes with town sewage and is 

pumped to Goulburn Valley Water’s Tatura wastewater treatment plant (WWTP), located about 

4 km south of the township, for treatment, storage, irrigation reuse and wetland discharge. 

The Tatura WWTP comprises an inlet works with screening, three covered anaerobic lagoons 

operating in parallel, aeration lagoons and maturation lagoons. Biogas is collected and can be 

flared but is preferentially used to generate electricity. The power plant is owned and operated 

by Diamond energy. 

A brief wastewater management history follows. The anaerobic lagoons were initially aerobic 

lagoons which, under increased loading (from factories) and odour complaints, drove GVW to 

seek improvements to the process. A covered anaerobic lagoon was identified as the preferred 

solution, being a robust, relatively simple and a low cost option. Hence, covers were installed in 

2002 to convert the ponds to an anaerobic system, and have since mitigated odour issues and 

improved overall plant efficiency.  

Shortly after GVW investigated the feasibility of utilising the biogas for power generation. 

Following a two GVW went to market via a tender process to convert captured biogas.  

By 2006, a cogeneration system was built and commissioned by Diamond Energy. Diamond 

Energy was contracted by GVW to install the facility on a leased parcel of land within the 

existing WWTP. In turn, Diamond Energy receives revenue from electricity generated. The other 

option available at that time was the offset option, where heat waste or electricity was to be sold 

back to GVW for use within the WWTP. This was not taken up and eventually the cogeneration 

unit was configured to only generate electricity for supply to offsite grid.  



 

48 | GHD | Report for Dairy Australia - Anaerobic Digestion as a Treatment and Energy Recovery Technology for Dairy 

Processing  Waste Streams, 31/34091  

 

Figure 13 Aerial View of Anaerobic Systems 

8.2 Design Criteria 

8.2.1 Wastewater Characteristics 

The wastewater characteristics discharging to the Goulburn Valley Water Wastewater 

Treatment Plant from 1 June 2015 to 30 April 2016 are presented below. 

Table 26 Influent Wastewater Characteristics  

Parameter Unit Average Min Max 

Flow kL/day 4,000 1,000 6,000 

pH  6.7 6.4 7.2 

Temperature C 26 19.4 31 

TSS mg/L 839 400 1,500 

Alkalinity mg/L 630 285 885 

COD  mg/L 2,600 1,400 4,000 

P mg/L 22 5 45 

N mg/L 55 20 90 

It is noted that the feed nutrient level is slightly low for good digestion. In some instances, 

nutrients may be low for good digestion and should be checked regularly to determine whether 

nutrient addition may be beneficial. 

8.2.2 Covered Anaerobic Lagoon 

The CAL receives a mix of domestic wastewater and industry waste (dairy processor, abattoir 

and food processor). The inflow to the lagoon ranges from 1 to 6 ML/d (peak flow of 542 kL/hr). 

Each lagoon volume is approximately 19 ML (70m length and 4m depth). Therefore, the HRT for 

anaerobic lagoon is less than 15 days.  

Anaerobic Lagoons 

Biogas Conversion 
Facility 

Aeration 



 

GHD | Report for Dairy Australia - Anaerobic Digestion as a Treatment and Energy Recovery Technology for Dairy 

Processing  Waste Streams, 31/34091 | 49 

Based on the wastewater characteristics, the average COD concentration is around 2,600 mg/L 

with removal rates averaging at 83%. 

 

Figure 14 Covered Lagoons 

8.2.3 Biogas Generator Systems 

The cogeneration system has been selected to generate electricity with a capacity of 1 MW. As 

cogeneration requires gas conditioning, the following have been included in the process (in 

order from biogas collection pipework); 

 Knock out pots 

 Wet scrubber 

 Coalescing filter 

 Blower 

  



 

50 | GHD | Report for Dairy Australia - Anaerobic Digestion as a Treatment and Energy Recovery Technology for Dairy 

Processing  Waste Streams, 31/34091  

Generator Systems 

 

Biogas collection pipework (from above ground to underground to knock out pot) 

 

Knock out pot 



 

GHD | Report for Dairy Australia - Anaerobic Digestion as a Treatment and Energy Recovery Technology for Dairy 

Processing  Waste Streams, 31/34091 | 51 

 

Wet scrubber with chemical dosing 

 

L to R: Generator housed in container, scrubber and flare 

8.3 Equipment Specifications 

The generator selected for the Tatura WWTP is TCG 2020 (cogeneration system, modified to 

produce only electrical energy). The engine manufacturer is MJM. 



 

52 | GHD | Report for Dairy Australia - Anaerobic Digestion as a Treatment and Energy Recovery Technology for Dairy 

Processing  Waste Streams, 31/34091  

8.3.1 Covered Anaerobic Lagoon 

Further details of the CAL facility are summarised below. 

Table 27 Tatura WWTP Anaerobic System 

Components Process Description 

Pre-treatment  Equalisation tank (725 kL) (no longer in use) 

 CO2 and sodium hydroxide dosing facility for pH adjustment 

(no longer in use) 

Inlet infrastructure  Mechanical screening 

 Receives inlet through a flow splitter box which then distributes 

to 3 ponds (without flow control) 

 No grit removal 

Pond configuration  3 x anaerobic lagoons operating in parallel 

 Each pond volume is approximately 19.6 ML (70m length and 

4m depth) 

Pond operation  Temperature  25-30C in summer and drops to 20C in winter 